
 

Municipality of West Elgin Water Distribution, Wastewater Treatment and Collection 

2021-2030 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SERVICES AGREEMENT 

BETWEEN 

ONTARIO CLEAN WATER AGENCY 

A N D 

THE CORPORATION OF THE MUNICIPALITY OF WEST ELGIN 



 

Municipality of West Elgin Water Distribution, Wastewater Treatment and Collection 2021-2030 

 

 

Table of Contents 

RECITALS .................................................................................................................................... 1 

ARTICLE 1 - INTERPRETATION ............................................................................................ 2 

SECTION 1.1 - DEFINITIONS .......................................................................................................... 2 
[...]
shall be deemed to be properly given if hand-delivered, sent by email, sent by confirmed 

facsimile or by registered mail postage prepaid, return receipt requested, or by courier, to 

the Parties at their respective addresses as set forth below, or to such other addresses as 

the Parties may advise by like notice. Such notices if sent by email facsimile, registered 

mail or courier shall be deemed to have been given when received. 

 

(i) if to the Client: 

The Corporation of the Municipality of West Elgin 

P.O. Box 490, R.R.#1 

Rodney, ON, N0L 2C0 

Telephone: (519) 785-0560 

Fax: (519) 785-0644 

Attention: CAO/Treasurer 

 

(ii) if to OCWA: 

Ontario Clean Water Agency, Southwest Regional Office 

450 Sunset Drive Suite 370, 

St. Thomas, ON N5R 5V1 

Telephone: (519) 768-9925 

Attention: Senior Operations Manager 

 

(b) A Party to this Agreement may change its address for the purpose of this Section by 

giving the other Party notice of such change of address in the manner provided in this 

Section. 

 

Section 7.9 - Counterparts 
 

This Agreement may be executed in counterparts, each of which shall constitute an 

original and all of which taken together shall constitute one and the same instrument. 

 

Section 7.10 - Freedom of Information 
 

The Parties understand that this Agreement and any materials or information provided to 

OCWA through the performance of the Services may be subject to disclosure under the Freedom 

of Information and Protection of Privacy Act, R.S.O. 1990, c.F.31, as amended, or as otherwise 

required by law. 

 

Section 7.11 - Confidentiality 
 

The Parties shall strictly maintain confidential and secure all material and information 

provided, directly or indirectly, by the other Party pursuant to this Agreement. Subject to 

relevant legislation related to freedom of information or the protection of privacy and any other 

laws, neither Party shall directly or indirectly disclose to any person, either during or following 



- 16 - 
 

Municipality of West Elgin Water Distribution, Wastewater Treatment and Collection 2021-2030 

 

 
 

the term of this Agreement, any such material or information provided to it by the other Party 

without first obtaining the written consent of the Party who provided such material or 

information, allowing such disclosure. 

 

 

Section 7.12 - Change in Circumstance 
 

(a) In the event that there is a change in circumstances or condition that is not covered under 

the terms of this Agreement, including, without limitation, a Change in Applicable Laws 

or change in the scope of services provided (a “Change in Circumstance”), then the Party 

asserting the occurrence of such Change in Circumstance shall give written notice to the 

other Party, and the written notice shall contain: 

 

(i) details of the Change in Circumstance; 
 

(ii) details of the inadequacy of this Agreement; and 
 

(iii) a proposal for an amending agreement to remedy the Change in Circumstance. 

 

(b) The Parties shall negotiate in good faith any amendments to this Agreement necessary to 

give effect to or comply with the Change, including any adjustments to the Annual Price 

or the Services to be provided, which shall be effected as of the date of the Change.  If 

the Parties dispute the existence of a Change, or the recommendation proposed to rectify 

the Change or the terms and provisions of any amendment to the Agreement, then either 

Party may refer the dispute to mediation under Article 5, Dispute Resolution. 

 

 

IN WITNESS WHEREOF the Parties have duly executed this Agreement. 

 

ONTARIO CLEAN WATER AGENCY 
 

By: _   

Date of Signing (VP Operations, Terry Bender) 
 

By: _   

Date of Signing  (Executive Vice President and General Counsel, 

Robin Kind) 

 

THE CORPORATION OF THE 

MUNICIPALITY OF WEST ELGIN 
 

By: _   

Date of Signing (Mayor, Duncan McPhail) 
 

 

By: _   

Date of Signing (CAO/Treasurer, Magda Badura ) 



A-1 
 

Municipality of West Elgin Water Distribution, Wastewater Treatment and Collection 2021-2030 

 

 

 

SCHEDULE A - The Facilities 
 

 

Part 1.  Description of the Facilities 
 

For the purposes of this Agreement, the description of the Facilities is set out in the 

following document(s): 

 

West Elgin Water Distribution System   
 

The West Elgin Distribution System services West Lorne, Rodney and rural areas of West Elgin. 

 

The West Elgin Distribution System relies on the Tri-county Drinking Water System to supply 

the system with potable water that has met primary and secondary disinfection requirements. 

A portion of the West Elgin Distribution System on Beattie Line is supplied by the Southwest 

Middlesex Distribution System through a connection on Beattie Line and Graham Road. This 

area relies on Southwest Middlesex Distribution System to supply water that has met primary 

and secondary disinfection requirements. 

The West Elgin Distribution System contains 180 Kms, (50mm-400 mm) of watermains along 

with a water tower located in Rodney.  The Rodney Tower contains re-chlorination facility using 

sodium hypochlorite in order to maintain secondary disinfection in the distribution system. 

There are sample stations, hydrants, blow offs and auto flushers located throughout the 

municipality for monitoring the system.  The system serves 1760 active customers. 

The West Elgin Distribution System is connected to the Southwest Middlesex Distribution 

System at the Southwest Middlesex Reservoir. There is also another connection to the Southwest 

Middlesex Distribution System through an interconnection located near the 401 on Graham Road 

in West Lorne.  This was created when there was an emergency watermain break on the 

Southwest Middlesex Distribution System and is only used for maintenance and emergency 

situations. 

West Elgin Wastewater Treatment System   
 

West Lorne 
 

Screening -Automatic fine screw screen. 

Grit Chamber -automated grit snail unit 

Aeration Facilities 

two (2) reinforced concrete aeration basins with a total hydraulic retention capacity of 

approximately 900 cubic metres at 4.5 metres SWD, equipped with a fine bubble type aeration 

system. 

two (2) air blowers, with an operating range of 14-20 cubic metres per minute at 56 kilo Pascals 

one (1) blower with an operational range between 7-15 cubic metres per minute. 



A-2 
 

Municipality of West Elgin Water Distribution, Wastewater Treatment and Collection 2021-2030 

 

 

 

Secondary Clarifiers 

two (2) secondary clarifier with a total surface area of approximately 160 square metres and 
a water depth of 4.5 metres, equipped with mechanical sludge and scum removing mechanism. 
Return Sludge and waste Sludge Pumping Units 

(4) fixed speed return activated sludge/waste activated sludge pumps, two as duty and two as 

standby, each rated at approximately 15.6 litres per second against 7.5 metres T.D.H. and 

provided with throttling valves. 
Phosphorus Removal and Alkalinity control systems 

Chemical storage and feed facilities for phosphorus removal and alkalinity control, consisting of: 

two (2) 15,000 litres fibre reinforced plastic tanks, to be installed inside heated building 

within a spill containment area, for the storage of phosphorus removal chemical and 

alkalinity addition chemical; 

three (3) diaphragm type metering pumps for phosphorus removal chemical, two (2) as duty 

and one as shelf-spare to share with alkalinity control system, each rated at 23 litres per hour. 

one (1) diaphragm type metering pump for addition of supplementary alkalinity, rated at 23 

litres per hour. 

 
Lagoon 

one (1) two-cell lagoon used for long term sludge stabilization/storage, consisting of: 

waste activated sludge to be conveyed to the existing lagoons; 

lime feeding system for sludge stabilization comprising bag loader/ slasher, dry chemical 

feeder, solution tank, mechanical mixer, two (2) metering pumps, one (1) as stand-by, each 

rated at 480 litres per hour and dust control system; 

gravity main from Pump Station to enable the discharge of raw sewage directly to the lagoon 

during emergencies; 

lagoon outlet structure to allow supernatant to be returned to treatment plant. 
Effluent Filtration 

three (3) SuperSand filter units. 
one (1) air compressor rated to 470 litres per second at 8.6 bar to serve above mentioned filters. 

Backwash Pumps 

with two (2) 0.25 kilowatts end suction centrifugal backwash pumps. 

one (1) XLPE vertical backwash storage tank with 775 litres capacity. 
UV Disinfection 

one (1) UV disinfection system for disinfection of filtered effluent prior to discharge. 
Effluent Water System 

two (2) centrifugal effluent water pumps, for supplying water to the grit removal unit and site 

yard hydrants, each rated at approximately 4.7 litres per second against 43.0 metres T.D.H.; 

two (2) centrifugal effluent water pumps, one as shelf-spare, for supplying water for foam 

control, each rated at approximately 4.9 litres per second against 15.5 metres T.D.H. 

(1) dual microwave flow velocity sensor and ultrasonic level sensor In 

the UV channel. 

 
Rodney WWT 

 

Extended aeration plant 

Extended aertion plant with a rated capacity of 590m3/d average flow and consisting of: 
Screening/Flow Splitting Chamber 



A-3 
 

Municipality of West Elgin Water Distribution, Wastewater Treatment and Collection 2021-2030 

 

 

 

A reinforced concrete inlet channel measuring approximately 3.87m x 0.73m x 0.81 m deep 

provided with a mechanical screen and  flow splitting chamber designed for a peak flow of 

2190m3/d. 

Aeration basin 

Two (2) reinforced concrete aeration basins, each measuring approximately 20.7m x 6.6m x 

3.0m SWD and equipped with three (3) mechanical aerators, each rated at 7.6 kw. 

Final Clarifier 

One (1) reinforced concrete clarifier measuring 9.75 diameter and 3.66 m SWD, equipped with 

centre inlet column with minimum diameter of 0.6m; influent stilling well with minimum 

diameter of 1.94m; peripheral effluent weir, approx. length 29m; 

sludge collector mechanism including a centre support column, collector arms, gear assembly, 

drive unit, as well as four (4) syphon tubes i.e. two (2) per rake arm to remove settled sludge 

rapidly at a controlled rate; scum removal mechanism, scum chamber and one (1) scum pump 

rated at 9.1 L/s against 13.lm TOH. 

Return Sludge and Waste Sludge Pumping Units 

Return sludge and waste sludge pumping system consisting of: 

two (2) return activated sludge/waste activated sludge pumps, each rated at 21 L/s at lOm TOH, 

installed in Control Building 'B' ; one (1) magnetic flow meter on 150mm diameter sludge return 

line. 

Flow Monitoring Equipment 

One (1) reinforced concrete flow measuring chamber, approximately 3.2m x 2.lm x 1.am deep, 

containing a v-notch weir and an ultrasonic transducer, located at the outlet of the final clarifier 

to measure the rate of flow being treated at the plant. 

Phosphorus Removal and Alkalinity Control Systems 

Chemical storage and feed facilities for phosphorus removal and alkalinity control, consisting of: 

one (1) 3m diameter x 4.3m high, 30,000L fibre reinforced tank furnished with heating taps 

installed outside in a concrete spill containment structure, for the storage of phosphorus removal 

chemicals; 

two (2) diaphragm type metering pumps, one as standby, each rated at 24 L/hour against 1000 

kPa discharge pressure, metering rate controlled automatically by the flow signal, for feeding the 

phosphorus removal chemical; 

two (2) high capacity, fixed mount, gear driven mixers to keep lime slurry in suspension, one 

mixer in the lime storage and feed room and the second one to be retained on site as spare; 

two (2) diaphragm type metering pumps, one standby, each rated at 60 L/hour at 500 kPa 

discharge pressure 

Utility Buildings 

Utility buildings at the sewage treatment plant site consisting of: 

Control Building 'A' with approximate floor area of 118 m2 to accommodate an office/lunch 

room, a laboratory, a workshop, a locker room and a washroom; 

Control Building 'B' with approximate floor area of 98 m2 to house chemical feed equipment and 

sludge pumps. 



A-4 
 

Municipality of West Elgin Water Distribution, Wastewater Treatment and Collection 2021-2030 

 

 

 

Filtration 

continuous backwash filter housed in a filter building located between the existing lagoon and 

Control Building 'A' and consisting of: 

a four (4) module, 2.0m deep bed sand filter with a total surface area of 9•3m2 ; 

two (2) compressors each rated at 18.9 L/s at 860 kPa; 

two (2) filter backwash pumps each rated at 1.5 L/s at 9.Bm TDH; 

two (2) metering pumps each rated at 18.9 L/hour, to pump 30 percent of hydrogen peroxide for 

filter cleaning, when necessary, including chemical storage tanks. 

Disinfection 

ultraviolet disinfection system consisting of a minimum of one bank of four modules each having 

a minimum of four lamps and located in the filter building. 

Lagoon 

lagoon for sludge digestion/storage by installing: 

two (2) surface aerators for odour control; 

lagoon decanting facility with one decanting pump rated at 3.5 L/s at 12.0m TOH and 

discharging to the head of the works. 

 
Collection System 

 

West Lorne 
 

Sanitary Sewers 

Sanitary sewers on McGregor Street, in the Municipality of West Elgin, County of Elgin. 
Main Sewage Pumping Station 

pumping station located at Marsh Line consisting of: 
one (1) wet well sized for a minimum cycle time of 10 minutes for each pump; 

three (3) submersible pumps, one (1) as duty pump, rated at 10.4 litres per second against 9.3 

metres T.D.H. and two (2) as duty pump on a rotational basis, each rated at 31.1 litres per 

second against 17.0 metres T.D.H.; emergency gravity main directly to the existing lagoons. 
Forcemain 

200 millimetres diameter sewage forcemain from the pumping station to the treatment plant 

in an easement mostly alongside the existing forcemain. 
 

Rodney 
 

Pumping Station and Forcemain 

Sewage pumping station located near the junction of Furnival Road and King Street, consisting 

of: 

Two (2) submersible pumps, each rated at 27L/s against 27m TDH; 

Ultrasonic level control system for flow monitoring and automatic control of sewage pumps; 

High and low float regulators as an override to the ultrasonic control systems; 

Installation of a portable hoist; a 3.5 m x 2.9 m x 2.1 m deep reinforced concrete valve chamber 
Foremain 

200 mm diameter sewage forcemain from the lagoon inlet to the aeration plant. 



A-1 
 

Municipality of West Elgin Water Distribution, Wastewater Treatment and Collection 2021-2030 

 

 

 

SCHEDULE B - Definitions 
 

In this Agreement, the following terms are defined below or in the section in which they 

first appear: 

 

“Agreement” means this agreement together with Schedules A, B, C, D, E, F, G and H attached 

hereto and all amendments made hereto by written agreement between OCWA and the Client. 

 

“Annual Price” is defined in Section 1 under Schedule D of this Agreement. 

 

“Applicable Laws” means any and all statutes, by-laws, regulations, permits, approvals, 

standards, guidelines, certificates of approval, licences, judgments, orders, injunctions, 

authorizations, directives, whether federal, provincial or municipal including, but not limited to 

all laws relating to occupational health and safety matters, fire prevention and protection, health 

protection and promotion, land use planning, environment, Building Code, or workers’ 

compensation matters and includes Environmental Laws. 

 

“Approved Major Maintenance Expenditures” is defined in Paragraph 4.6(b) of this 

Agreement. 

 

“Authorizations” means any by-laws, licences, certificates of approval, permits, consents and 

other authorizations or approvals required under Applicable Laws from time to time in order to 